. EHR#MH (Frame assemblies)

W4-D Parts Manual

—. BEf& %4 Bushing assemblies)

Wa-DZFAF- Mt

PO, ZEES#44 (Cloth plate assemblies)

INE
S Ref. No L];iiq:i Re?%l’ﬁ? o 2R Description Nﬁir
1 30122006 240052 ity plug 2
2 21022007 206590 MilE=) plug 1
3 21012018 I E= g washer 1
4 20622019 MilE=) plug 1
5 30122008 MilE=) plug 1
6 P01001 AHA5X 13 pin 2
7 30122006 240052 Miikra plug 4
8 HO1001 240001 i ring 3
9 30112001 255002 JEh filter 3
10 30122008 208173 MiiE=) plug 2
11 301530001 250117 WLFThR4T shoulder pin 4
12 30112002 250049 E cover 1
13 501002 7017 HEETMAX6. 5 screw 1
14 10126021 e il pin 2
15 30111001 206590 bR oil level gauge 1
16 501002 7017 HEETMAX6. 5 screw 1
17 30137001 250233 B sticker 1
18 R03001 210679 HET 2.5X4 pin 2
19 W02003 P 10 washer 4
20 S05001 HE4ET M10X27.5 screw 4
21 001001 04[] 15X 2. 65 o ring 1
22 301511024 WG HERRAET screw 3
23 102001 7084 BRET MAX8 screw 5
24 30101005 250003 T top cover (right) 1
25 30122003 250004 A R gasket 1
26 30122002 250020 TR gasket 1
27 30101004 250069 N top cover plate (left) 1
28 100905 Mg b4y chassis 1
29 100906 Hlse R casing under section 1
42 31122003 KR card line piece 1
43 501002 WRET screw 1
44 302525 0 i IR AR 2 A front coverasy 1

JFSRef. No /P&j‘]ﬁi ?%ﬁi nEef' £ Description Nﬁ;ﬁzr
1 31003002 GR RS sleeve 1
2 30103106 210297 T 2R R sleeve 2
3 20103047 250141 AT sleeve 2
4 30203004 250146 AT L& sleeve 1
5 30203005 251003 HHTE sleeve 1
6 30203024 250147 F B sleeve 1
7 30203025 250136 WAL sleeve 1
8 20622019 g plug 1
9 30122039 g plug 1
10 30103105 IR R R bushing 3
11 30103021 250135 LEHRTEERA plug 1
12 30103010 THER bushing 1
13 30103019 e AT B A bushing 1
14 30221016 255020 i pipe 1
15 P03005 R 4X8 pin 1
16 100906 250215-2 ML5T machine frame 1

=. BHREM (Cover assemblies)

INH]

FFBRef. No ;‘ai‘]tﬁ:f Refiﬁ? 1o £ Description Nﬁ;ﬁzr
1 s04060 7021 HEATMA X 10 screw 9
2 303600 bR (B arm cover (top) 1
3 30122005 biiiES) plug 1
4 20711055 bk 0il Sight Window 1
5 21022003 bRz o ring 1
6 31022010 bR A A The head gasket 1
7 207511007 WEET screw 2
8 31112010 EF R S needle bar cover 1
9 31022006 WLk 7e o 2 1 o ring 1
10 13837002 FRIAT R plug 1
11 10122003 biiiES) plug 1
12 303599 Bk A% (B8 arm cover (rear) 1
13 301530002 7089 TN 5 BEARAET screw 1
14 31012042 Il 7 B 2 AR glass plate 1
15 31012029 Az shield 1
16 30111003 250257 HHLBEI R eye guard 1
17 W01002 202875 HE sticker 2
18 s01006 7009 HEETM3x4. 5 screw 2
19 20131063 B OR sticker 1
20 W03001 210307 Vigjanll washer 2
21 301520001 WRET screw 1
22 31012012 BURS Rl A threan takeup cover 1
23 W02004 303335 6 sticker 1
24 s01060 7052 P ERIRET screw 8
25 s01011 HEETM5x10 screw 2
26 31101005 A ERAE A front cover 1
27 30209018 RS block 1
28 s01006 7009 HEETM3x4. 5 screw 2
29 s01002 7017 HEETMAx6. 5 screw 2
30 30127001 250051 T B flat spring 1
31 31101006 3= arm cover 1
32 301520003 250014 T E 4% G WRET pin 1
33 30128002 201191 SR spring 3
34 501007 7023 12ETMAx13. 5 screw 2
35 30101063 Tl 25 4% 5 5 bracket 1
36 s10006 4539 HEETM5x6 screw 2
37 301520002 250013 AT AR 5 HE AT screw 1
38 30122015 TR R AR cushion 2
39 s01065 7079 HEATM5x6 screw 2
40 30112097 IsE /i T TAR FE AR block 1
41 30112098 nsE i T IAR R AR A baseplate 1

18 30109006 251007 LR D bracket 1
19 501004 7019 B2ET MAX 7.8 screw 3
20 30122018 240123 S 41 cushion rubber 1
21 30123014 202176 Mk 0il wick 1
22 30112009 206524 THERFE 0il wick retainer 1
23 30117001 HLE needle 3
24 502007 BEATM3 X 5 screw 1

N
R?fio ;a?‘:q:N? Ref??&a{ft% no R Description Nﬁﬁr
1 s01003 7021 B2AT M4 X 12 screw 6
2 300137 250074-ASD Lgas (BED bed cover (right) 1
3 30115001 250071-91 HERR cover 1
4 300139 250052-BSD FéEaE (BHED bed cover (left) 1
5 s02001 7043 TRET MAX6 screw 1
6 301520004 ) 55 &5 PR A AT screw 1
7 30128002 201191 P spring 2
8 s01005 7020 B2AT M4 X 10 screw 4
9 s10001 B2ATM3X4 screw 2
10 301520005 HHHRAET pin 1
11 30101112 M5 cover 1
12 30101111 R side cover 1
13 300952 36 2HAE (W8 side coverassy 1
14 s01002 7017 B2ATM4X6. 5 screw 1
15 30127030 ] i K flat spring 1
16 30122015 R i #cushion |cushion 1
17 30112095 GiE -2 flat spring 1
Fi. FHi#M (Hook shaft assemblies)
N
R?fio ;a;lgq:N? Ref?:ﬁ?no K Description Nﬁﬁr
1 400068 250501B-91 T crankshaft assy 1
2 400060 2505009-92 TR LA connection assy 1
3 201520015 {7015 IB5T M3.5X 13 screw 4
4 30104002 252008 Tl v crank 1
5 505002 4534 IBET M6X0. 75X screw 1
6 $12002 4545 TRET M3 X4 screw 1
7 30103004 250506 3RS joint 1
8 $12003 4555 TRET M6X 7 screw 1
9 $10029 4547 15T M6X0.75X5  |screw 11
10 3012400300 [250508-91 FHESETIIN bearing 1
11 30103006 250508 e bushing 1
12 30103008 250543 I bushing 1
13 3012400400 PHESRTPIN bearing 1
14 30125006 250511-1 R 2 gear (lower) 1
15 30125005 250530 NFEE A2 small gear2 1
16 B01003 250504-91 K 63047 bearing 1
17 301811004  |4019 L SORRAT screw 1
18 02001 202286 M5 g washer 1
19 30108001 250514 R Rl cover 1
20 501004 7019 TEET M4X 7.8 screw 2
21 30102066 250507 T shaft 1
22 001001 206837 0B 15X 2. 65 o ring 1
23 30135002 206050C [F) 5 timing belt 1
24 30126001 250525 Y adjusting bar 1
25 30109001 201074 t X guide 1
75 BB (Main shaft assemblies)
N
Ri?‘lo ;a;ltﬁ:N? Ref?;iflt:?no R Description Nﬁﬁr
1 400307 250526B92 E AT HAR motion assy 1
2 S10004 4592 IEET M8X 1X 12 screw 1
3 S01011 7028 B24T M5X 10 screw 2
5 S11001 7152 IB5T M6X0.75X6  |screw 1
6 30103015 250526 kB bushing 1
7 400065 250517A - wirh crankshaft 1
8 400061 253500-92 EFHM connection assy 1
9 201520015 |7021 AT IR 22, screw 4
10 30104006 253501A A AN crank assy 1
11 S05002 4534 IEET M6X0. 75X screw 1
12 30103004 250506 IR joint 1
13 $12003 4555 15T M6X0.75X7  |screw 3
14 510029 4547 25T M6X0.75X5  |screw 9
15 30109003 250524 st i IpoN balance weight 1
16 [S10002 4514 25T M5X 5 screw 2
17 3012400400 [250529-91 ES KV bushing 1
18 30103012 250529 HhRE bushing 1
19 30125002 250521 AR ED AR gear (upper) 1
20 30103014 250528 R E bushing 1
21 3012400400 [250529-91 ES RV bearing 1
22 B01005 & 6203 bearing 2
23 30202004 Jei il shaft 1
24 31035002 T4 pulley 1
25 $12001 4556 Rt T MRET M6 X8 |screw 1
26 [S10009 4541 24T M6 X8 screw 1
27 505004 4501 25T M5X 14 screw 1
28 [W01004 204585 M5 2R washer 1
+ . 54T (Needle bar assemblies)
INE] fs
R?f.?qo ;\a;Jf:N? Ref.?lfift:%no B Description Nﬁﬁr
1 30102008 251000-91 KR needle bar 1
2 30102009 206061 Lk needle bar pin 1
3 301511005 (5325 LR IRET screw 1
4 30105005 206052 EH link/needle bar 1
5 30128030 205097 Lol £ washer 1
6 B07001 240098 K 8X 12X 12 needle bearing 1
7 30102050 251010A FEFF OBt eccentric pin 1
8 30109004 206063 [ARERIE S block 1
9 30109005 206062 LG guide block/needle 1
10 301511024  [7082 LG BT screw 1
11 S01003 7021 IRET M4X 12 screw 2
12 30127003 251009 BT spring 1
13 30123002 179040-05 T felt 1
14 30134001 257518-56 35641 H needle holder 1
15 $10026 4554 24T M3 X3 screw 3
16 30115002 3564514k needle plate 1
17 301517001 [5373-HC EARIRAET screw 2




+—. ZFZEHE (Differential assemblies)
AT & -
Ri?‘lo ll;a;JfFN? Reféfﬁ:ﬁ‘ no 4R Description Nﬁ%r
1 30103032 252531 HE block 1
2 30109016 252532 t X guide/block 1
3 30105012 252533 T lever 1
4 S05005 4531 B2AT M5X 12 screw 1
5 301520006 (5316 R ERIRET screw 1
6 30108004 240271 EEL:] ring 1
7 301811007  |35827 4 AT screw 1
8 301520001  [7066 R[] 52 MR AT screw 1
9 30127005 252536 P spring 1
10 001005 240129 O%IpE 7.5X1.8 o ring 1
11 3011201100 |252539A91 Fe AR A bracket 1
12 S01004 7019 B2AT M4X 7.8 screw 5
13 30122021 240162 i plug 1
14 3011201300 [252664-91 P2 lever assy 1
15 30112015 252538 RN scale plate 1
16 S01003 7021 B2AT M4 X 12 screw 2
17 30203019 240124 RRESS spacer 2
18 20109005 210171 R EE2 stopper 2
19 301S11008 2905 AT screw 2
20  [W01006 201185 i 4 washer 2
21 301516004  |210167 R} nut 1
22 301530007 (5486 P IRET screw 1
23 30128014 211301 HpE washer 1
24 301511023 PHRIRET (B screw 1
13

41 30103028 206566 ZHENE bushing 1
42 30129001 206565 PARREE]:] ring 1
43 30105010 206564 A ER link/differental feed 1
44 30109015 251520 VR SEL bracket 1
45 501004 7019 I2ET M4X 7.8 screw 3
16 30102017 252526 LSl pin 1
47 30127004 240122 BT EE I spring 1
48 001004 206366 OIFE 4X1.8 o ring 1
49 30128032 204585 g washer 1
50 H05002 200555 4k 5 ring 1
51 30103029 206569 ZERNEMEE pin 1
52 $12005 4546 B2ET M4 X4 screw 1
53 3010401500 252527-91 ZEB) R R A crank 1
54 S01012 7031 AT M2. 5% 4 screw 1
55 30102018 252510 Z B shaft 1
56 $10002 4514 W2ET M5X5 screw 1
57 30123008 207925 AT LB B felt 2
58 30103030 240119 ZEATE R spacer 1
59 30126016 B RE T $ pin 1
60 30127026 BT EE I spring 1

J\. %%/ (Needle guard assemblies)
INH

JFSRet. No lﬁ‘a?‘jq:lﬁ Ref??gft% no R Description Nﬁl;izr
1 B01001 K 60047 bearing 1
2 $10028 4539 H24T M5X6 screw 2
3 400062 255501-92 FERT LA connection assy 1
4 501039 7015 12T M4X 15 screw 2
5 301511024 7082 TG REIRET screw 1
6 30104007 306093 e crank 1
7 301512001 5084 AR RRAT screw 2
8 30126003 205495 it Ap Y pin 1
9 30102011 251518 it shaft 1
10 30123001 206748 B felt 3
11 30123014 202176 i oil wick 1
12 30128008 240102 AR A washer 1
13 HO05001 205061 418 10 ring 1
14 30122019 204052A bLES) o0il seal 1
15 30104009 251519 e lever assy 1
16 S05003 4500 IZETM5 X 10 screw 1
17 W02001 303067 M5 3k washer 1
18 501002 7017 B2ET M4AX6. 5 screw 1
19 30117002 257551B EE A EE] needle guard (rear) 1
20 30117003 257553 EIEakIEE] needle guard (front) 1
21 $01012 7031 B2ET M2, 5X 4 screw 1
22 001001 0T JE15X 2. 65 oring 1
23 30110002 251517 O™ eccentric 1
24 30122017 FHEREREES) 0il seal 2

Ju~  BE#4 ( Looper assemblies)

FFSRef. No /P&a?tﬁ:l‘ﬁ éa‘};ﬁ;? nI:ef. AR Description Nﬁl;izr
1 3011700900 257550-91 L looper 1
P 30104012 252007 LR looper holder assy 1
3 501004 7019 12T M4X 7.8 screw 1
4 505004 4501 25T M5 X 14 screw 1
5 W02001 303067 M5 g3k sring washer 1
6 501014 7085 25T M6X0.75X9. 6 screw 1
7 20622019 i o0il seal 1
8 30102014 252006 o ik shaft 1
9 30110005 252000 FELE 0o eccentric assy 1
10 S10006 4539 $24T M5X6 screw 3
11 400063 252001-92 AT LA connection assy 1
12 501039 7015 12T M4X 15 screw 2
13 30109007 252010 ST balance weight 1
14 501009 7011 12T M3X7.5 screw 2
15 30104010 252002 BEHEBIH crank 1
16 30128008 240102 FELR 4 B washer 1
17 30102013 179399-05 AT pin 1
18 30128032 240062 E washer 1
19 N01004 4805 2R M5 nut 1
20 30102015 252003 PR EL Sk block pin 1
21 30128010 208028 G washer 1
22 30108002 208029 0324 Bl collar 1
23 301512001 5084 AR RRAET screw 1
24 N01001 4802 WERE M4 nut 2
25 30102012 252004 FELE Y shaft 1
2 HO05001 205061 4 10 ring 1

+.  FEEA (Feed dog holder assemblies)

INFH]

R?fio lﬁ‘a;]‘jq:lﬁ Ref?;iﬁ?no R Description Nﬁ;ﬁlr
1 3011400700 257259-16F TN IEAT F A main feed dog assembly 1
2 30114001 356. 364i%EAT S main feed dog 1
3 301530003 5590 FEBIEAT A URET screw 2
4 400066 252500-91 TN EAT F LR A main feed bar assembly 1
5 30114002 356, 364Z A differntial feed dog 1
6 20123021 202175 b 0il wick 1
7 30103022 204129A £ bushing 1
8 S10006 4539 25T M5X6 screw 3
9 30102016 204128A A Lo iy eccentric pin 1
10 301512001 5084 AR AT screw 1
11 30109008 205857 W block/feed bar guide 1
12 30128011 204439A Lo 2 washer 1
13 301517002 5317 i LR screw 1
14 30109009 252504 VR SEL guide (right) 1
15 30103031 206571 ZHEER bushing 1
16 30109010 252507 e PR guide (left) 1
17 102003 7019 12K MAX T screw 2
18 30122020 206133 FHah 3t oilshield 2
19 30109011 252509 PIES ST cover 1
20 30109012 252508 iR guide (1ower) 1
21 S01005 7020 BEAT M4X 10 screw 2
22 B07002 206128 Bk 12X 15X 10 needle bearing 1
23 30109013 252519 EEERGE S block 1
24 30108003 252520 R R washer 1
25 30104013 206562 ZEENEATHE link/main feed 1
26 B07003 206125 Bk 17X 21X 10 needle bearing 1
27 30103023 252521 Lok eccentric 1
28 30103024 252522 AT 2 regulator 1
29 3010306500 252523-91 PHATEREN eccentric retainer 1
30 301530004 252516 AT ARIRAT screw 1
31 30128012 240125 TR £ ] spring 5
32 30103026 252525 fEE spacer 1
33 301516001 252543 LRG3 nut 1
34 S10002 4514 H2ET M5X 5 screw 1
35 301530005 206120 Vgl ) screw 1
36 30103027 206119 FHNFHRE bushing 1
37 30109014 206563 IEATE B guide block 1
38 30128013 200098 Oy washer 2
39 201516003 NO3 MRk nut 2
40 301530006 206123 FEB I BRIEET screw 1

+—=. JEJHFM (Presser form assemblies)
INF] & cs
Ri‘?‘lo ll;a;JfFN? Ref%l;};flt:%no i Description Nﬁir

1 310530002 253000-91 VIR EAT adjusting bar 1
2 301516005 253003 i B nut 1
3 30227008 240252 E spring 1
4 30227009 240253 T AN spring 1
5 30202017 253026 T BEI 5 5l presser bar 1
6 30104017 206139 JE LSk presser bar clamp 1
7 301511009 HRETMA X 12 screw 1
8 3010901700 253005-91 S HY R guide 1
9 S11025 7025 HEETMA X 20 screw 2
10 S01006 7009 HEETM3 X 4. 5 screw 1
11 3010206400 263008-91 a4l lever 1
12 30108006 192024 418 collar 1
13 301S12001 5084 AR IRET screw 3
14 30112016 206157 FRJEEL SR HAR link 1
15 301520007 5386 WRET screw 2
16 30127009 253010 YIRS spring 1
17 30108005 206156 EE1E] collar 1
18 30122023 biES) plug 1
19 30104019 206149 6 AR bell crank(upper) 1
20 301511011 5187 6 AR ARET screw 1
21 30212018 253027 6 M REAR link 1
22 301520008 5184 TEREAIRET screw 2
23 30104020 206148 EEIE TN bell crank(lower) 1
24 301S20013 002022-4 ¥ AR 1T 2 04T screw 1
25 31002006 EiElaii shaft 1
26 31012060 REHRT lever 1
27 S01011 WRET screw 1
28 S01004 WRET screw 2
29 31012603 ERERR link 1
30 31012061 PRAS B link 1
31 S01004 WRET screw 2
32 3011601300 257461-56 3561 Il presser foot assy 1
3011601400 364 % presser foot assy 1

33 301s11010 001170-3 FE IR0 5 R T screw 1
34 001006 240095 0% 8. 5X 1.8 oring 1
35 3100201000 K4-1125 F 84T 4114 adjusting bar assembly 1
36 30122023 GaEayic] oil guard. 1
37 30112017 253028 AN ETA S finger guard 1
38 S01016 4549 BRETME X 17 screw 1
39 N01004 4805 W2 EIMS screw 1
40 S12003 JRETM6x%0.75%7 screw 1
41 301S20007 5386 WRET screw 2
42 31012072 hib pulling plate 1
43 31012032 AR clamp 1

O
+=. MB4#H (Needle feeding assemblies)
N
R?fio ;a?‘:q:N? Ref?:iﬁ?no R Description Nﬁﬁr

1 30117005 257565 AR spreader 1
2 30104022 254516 N2 lever/assy 1
3 S01005 7020 B2AT M4 X 10 screw 1
4 S01017 7022 B2AT M4 X 14 screw 1
5 30102023 254508 EERSIE] crankshaft 1
6 20108006 212039 el collar 1
7 $10005 S071 PR IRETM3 X 3 screw 2
8 20123021 202176 biHiEST 0il wick 1
9 30123008 207925 BB fLE felt 2
10 001008 233020 0%UfE 9x1.8 o ring 1
11 30105013 254506 MEE R B A crank 1
12 $10029 4547 25T M6X0.75X5  |screw 2
13 30126005 254507 MR B block 1
14 30102024 254519 RS shaft 1
15 30128015 206180 FRB A AR washer 1
16 H05004 306671 i 12 ring 1
17 30110007 254501A WA 5 eccentric assy 1
18 $10002 4514 12T M5X5 screw 2
19 400059 254511 MR AT connection 1
20 30104024 254503 W4 A crank 1
21 $05002 4534 I2ET M6X0. 75X screw 1
29 30126006 254504 SR screw 1
23 30128032 240062 I8 washer 1
24 |N01004 4805 BERE M5 nut 1
25 30128018 1 washer 1
44 S01004 WRET screw 2
45 31012044 SRR Support plate 1
46 31012025 [ 5E Fr stator 1
47 S01002 7017 I25TM4x6.5 screw 2
48 S01004 WRET screw 2
49 31031004 B %% chain 1
50 30119020 E17] cutter 1
51 3102200200 ELEaA) Steel wire rope 1




+P. FALRE 44 (Thread loosing assemblies)

17

@ !
]

ax
| @&
| 18 (F\

(Br—ep®

(5 %@

2 e T

= 3

A

: -':j.c:_:g. I.f"

b
-

o

%

oL

+-t. N HY (Lubricatrion assemblies)

N
R?fio ;a?‘:q:N? Ref?:iﬁ.%no aH Description Nﬁﬁr
1 30121012 255003 i oil pipe 1
2 30123010 240136 e felt 1
3 30123025 LR ECt felt 1
4 $10002 4514 BRET M5X5 screw 1
5 30123009 255021 e felt 1
6 301511024 WL RERRET screw 1
7 30127045 200136 ENIE S clamp 1
8 501004 255005 B2AT M4X 7.8 screw 1
9 30127060 EHFRE 1
10 30112186 TR [ 5 28 supporting 1
11 12921002 240135 4 Je e i tube 1
12 20429001 202199 WERE clamp 8
13 30112039 255006 e A 0il guard 1
14 S01002 7017 B24T M4X6.5 screw 2
15 3012101500 |255007-91 i A 4H o0il distributor 1
16 N01001 4821 HERE M4 nut 1
17 30121022 240134 D4X DI tube 1
18 |W01001 303448 i 4 ring 1
19 30121009 255010-91 LRTiiRES 0il distributor 1
20 (20122033 W washer 6
21 30121022 240134 D4X DI tube 1
22 30136004 200136 WUk B Sk joint 1
23 301830013 (200152 ot AT joint screw 2
24 30136003 255035-91 A Sk pipe 1
25 301830012 (255037 T RAET screw 1
26 30121022 240134 D4X DI tube 1
27 30136001 200136 Rk joint 2
28 201530004  [200152 LI RET joint screw 1
+)\. WEZHE il pump assemblies)
N
R?fio ;a?‘:q:N? Ref??&a{ft% no aH Description Nﬁﬁr
1 3012000100 [255040-91 MR 0il pump assy 1
2 30102031 255024 2 B shaft 1
3 30120004 255025 TEhEe2 rotor 1
4 30120007 255026 TEhEe1 rotor 1
5 30120005 255027 EN S rotor 2
6 30120008 255028 MR cover 1
7 301520011  [7105 THIEIRET screw 2
8 S05006 7026 B2AT M4 X 25 screw 2
9 30125003 255019 B worm wheel 1
10 $10002 4514 BRET M5X5 screw 2
11 505004 4501 B24T M5X 14 screw 2
12 301830014 ot AT joint screw 1
13 30101023 255000 Pk 0il reservoir 1
14 301511015  [5138B T screw 1
15 20528014 202287A HpE washer 1
16 S05007 4504 B24T M8 X 20 screw 5
17 30122025 255001 TH B 2 4 o ring 1
18 20136001 206233 e e filter element 1
19 201530030 {210200 TR L bracket/filter 1
20  [001010 206431 O%UBE 38.7X3.55 |o ring 1
21 300140 210201-SD JETH A 55 cover 1
22 S01003 7021 B2AT M4 X 12 screw 3
23 30131004 9A3002 N filter seal 1
24 30120002 TH 2R [ 2 AR fixed plank 1
25 30220001 WEA (D 0il pump Cup) 1
26 30120006 MWESE (B 0il pump (down) 1
+h. EEMEREBE LM (Silicon oil delice assemblies)
1 30101027 255013 HLUEFA 2028 needle cooler 1
2 501027 7010 25T M3 X6 screw 2
3 30123012 255014 A felt 1
4 30126009 210766 i) pin 1
5 30121021 240117 D5X DT tube 1
6 30127020 206115 E R bracket 1
7 501004 7019 25T MAXT.8 screw 1
8 20123021 202175 ek oil wick 1
9 20429001 202199 WERE M) clamp 2
10 30101026 255015 FEEM & silicone oil 1
11 30122026 255016 R cap 1
12 [s01005 7020 I2ET M4X 10 screw 1
13 30111070 207066-UD RIS (HEED silicone oil 1
14 30112040 207067-UD & cap 1
15 |P03008 206781 4 2X6 pin 2
16 30123011 207068 T A felt 1
17 |s01006 7009 25T M3X 4.5 screw 2
18 |W01001 303448 i 4 washer 1

FFSRef. No /ﬁj‘lgﬁi é%],f;t% nEef' £ Description Nﬁ;ﬁzr
1 31013014 A4 Loose thread stand 1
2 3102200200 FAERAR 22 1
3 31012048 FALRFIAR Loose line board 1
4 S04010 2] screw 2
5 S01004 2] screw 4
6 31012044 A2 AR 1
7 31012025 A 2. 45 TR BT Wire rope clamp 1
8 S01005 5] screw 1
9 31013007 JURS 2 < Loose line board 1
10 31013016 P et £ The ceramic tube thread 5
11 30113007 AL LR thread guide 5
12 31013022 AL Loose line board 1
13 30103041 206202 RES spacer 5
14 |3011300400 254010A9U WAL (59) Erson g 3
15 3011300500 254010B9U LA (D tension spring assembly 1
16 3011300600 254010C9U LA (5D tension spring assembly(light) 1
17 301530010 001817-2A JeLRIE screw stud 1
18 30128016 210319 JeLR tension disc 2
19 30123027 FALE IR Jy felt 1
20 30111005 208450-UA W15 cup 1
21 30127011 301037 VRS (3 spring(heavy) 3
22 30111006 208448 [ENIRzES ratchet 1
23 301516006 208447-UA R AR nut 1
24 30127012 201086 PR () spring(medium) 1
25 30127013 201068 PR (59) spring(light) 1
26 3101300700 201068 Jerks tension 1
27 31009004 FALE S block 1

+F. LR (Thread loosing assemblies)

AT . i s

1 S01004 7019 125TM4x7.8 screw 5
2 31013006 253505A ISR thread take-up 1
3 S05004 4501 IZ5TM5X14 screw 1
4 W02001 303067 Hl washer 1
5 30101018 253504 puE2 90 lever 1
6 20622019 i plug 1
7 301512001 5084 AR ET screw 2
8 30108005 240201 L] ring 1
9 30128008 FEUL A washer 1
10 31002001 253503 2k (D shaft 1
11 30128019 204107 B washer 1
12 W02002 201252 M4 washer 1
13 S05048 4527 IZ£TM4X10 screw 1
14 S01027 7009 12£TM3X6 screw 1
15 31013017 253507 =ALid 2k thread guide 1
16 31112009 ekt thread support 1
17 S01006 IRET screw 1
18 30128034 il washer 1
19 31013005 2R thread guide 1
20 206530016 7170 25T screw 2
21 S01004 7018 125TM4x7.8 screw 4
22 31012045 UBYIJE LR ik thread tension brackeat 1
23 30112033 253511 RN 2R thread guide 1
24 S10026 4554 H2ETM3x3 screw 1
25 30112025 234561 JELR thread guide 1
26 30127014 253517 Vi 3% spring 1
27 30112026 253593 FEZRR tension disc 1
28 301520009 OW09070-2 LT screw 1
29 S10001 4535 124TM3x4 screw 3
30 30113012 253545 EIAFRL 2R 0 holder 1
31 30113013 234521 AT thread guide 3
32 30112027 253544 Teh & s 4 thread guide 1
33 W01001 303448 MAZH washer 1
34 S01006 7009 124TM3%4.5 screw 2
35 302516005 A TE WA RE adjusting nut 1
36 301S30055 LR AT adjusting screw 1
37 30127016 137109 Je Lk spring 1
38 20112033 137108 Sk By thread retainer 2
39 30112032 253547 WA AR Gk 2 thread guide 1
40 31112008 253548 RIS 2R thread guide 1
41 31012018 JUEST thread guide 1
42 30112029 253514 AT 2k thread guide 1
43 31013011 253515 JLLRAR thread guide 1
44 3111200800 WA 3o 2R 21 thread guide 1

+75. TN AME A (Outside cam assemblies)

INF

FFSRet. No ll"aiqu:l\i Ref?lfiﬁ%no BH Description Nﬁbﬁ;ﬂ
1 30102065 FTE I EeHh shaft 1
2 103004 P4 12 ring 1
3 B04017 i 7K60017 bracket 2
4 HO1011 4 28 ring 2
5 30125004 NGB small gearl 1
6 30122100 ity plug 1
7 510029 HEET M6X0.75X5 screw 4
8 30135005 NGB small timing belt 1
9 S10002 24T M5X5 screw 2
10 30103071 Frek e thread takeup 1
11 201515003 PP BT screw 2
12 H01016 21 ring 1
13 30103033 e oil baffle set 1
14 30112231 HEZE bracket 1
15 B06004 7K 6801RS bracket 1
16 30108011 P washer 1
17 30113045 juR27 thread guide 1

18 501001 BRET MAX 7 screw 1
19 30113016 fuR27 thread guide 1
20 30213045 ek thread guide 1
21 301530055 i WEET screw 1
22 10128001 B felt 1
23 12928036 INJE LR thread guide disc 2
24 12927012 INJe LR B pretension spring 1
25 129530012 Je LR MR B tension nut 1
26 102001 BRET MAX8 screw 1
27 30112230 A bracket 1
28 30227031 R clamp 1
29 504021 BRET screw 2
30 207511020 BRET M3 X 4 screw 3
31 30112233 a8 thread guide 1
32 30313019 TR () thread guide (left) 1
33 30313020 o ) thread guide (right) 1
34 W03007 e washer 2
35 301520020 WRET screw 1




—+. 3 (Thread apool assemblies) - Eﬁ%mnm{ - —+=. 05%F#H (05 specific parts)
Rt no| ATHE BEJLE Ref. . Deseriotion Bg 23 W,?I . e 3 1 300471 250052 KEEG T bed cover 1
Part No Part. no P Number e (D 2 400068 250501-91 T crankshaft assy 1
1 20131019 BE Rod Cap 1 = _T’\ 3 3012400300 BRI bushing 1
2 20131001 ki Upper thread column 1 = — 4 30103003 250504 EIEES] bushing 1
3 |20131020 AT Screw 1 - : 5 [30109002  |250534 TR balance weight 1
4 20131016 E32320 Thread spool tray bracket 1 6 S01009 HEAT M3X 7.5 screw 3
5 20131016 SR Thread spool tray bracket 1 7 $10006 4539 IRET M5X6 screw 2
6 201516006 FLLI IR BE Thread guide hook nut 4 8 001001 07U 15X 2. 65 0 ring 1
7 20131018 SUEZ#2N Thread guide hook 5 9 S01001 7018 TRET MAXT screw 2
8 20131021 TR RMRET Screw 2 10 30112045 250025-ME EIEEL font cover (small) 1
9 20131009 i Clamp plate 1 11 30112046 250026 SENLIR bracket 1
10 201516004 [EEs Nut 4 12 30126010 306920 AT pin 1
11 20131011 Sekbk Thread guide bar 1 13 S10002 4514 BRET M5X5 screw 1
12 30113019 itk Thread guide 4 14 30127001 250051 IS S flat spring 1
13 20131017 FEkLe Thread spool tray bracket 1 z | 2 15 S01002 7017 HEAT M4AX6.5 screw 2
14 20122049 By re ik Plate dog link washer 2 ‘,-" fo lj \‘ 16 30122015 T ERBR A cushion 1
15 20128025 A E Lower washer 9 [OIEC ®» & @ 17 30102110 250027 HTPAAR b shaft 1
16 201516005 =5} Nut 1 —t+H. 05EHEMH (05 specific parts) 18 [30112160  [250028 4R stopper 1
17 20131004 FLZe Thread spool tray bracket 1 INT] 19 30103160 =i bushin 1
1§ |20128018 e Washer - FF5Ref. No ;a?tﬁN? Ref?fff no A Description Nﬁﬁr 20 1301520002 1250013 PN pp— - 1
19 201516004 BERE Nut 4 1 30110009 255500 A eccentric assy 1 21 30128002 201191 1 ] spring 5
20 20131007 LA Spool tray 5 2 S10006 4539 B2ET M5X6 screw 2 22 S10006 4539 H2ET M5X 6 screw 2
21 20131010 2R AR Spool tray cushing 5 3 400062 EFFAAE eccentric assy 1 23 W01002 EA9a0 washer 1
22 20131006 B3R Spool pin 5 4 S01008 B2ET M3.5X 13 screw 4 24 S10026 4554 BRET M3 X3 screw 1
23 20131008 LB ENE Spool Cushion 5 5 S01010 BZET M4AX 8 screw 1 25 11727007 S spring 1
24 20131004 FELRGE Thread spool tray bracket 1 6 30104007 R crank 1 26 301520003 (250014 AT H 4% & HERET pin 1
25 504050 B2ET M5X 15 Screw ) 7 301512001 BRET screw 2 27 S01011 7028 H24T M5X 10 screw 1
26 20131003 %= Bushing 1 8 30126003 RG] pin 1 28 30101161 S arm cover (top) 1
27 N01030 LR} Nut 9 9 400063 2R B AT connection assy 1 29 301811020  |7074 HRET screw 2
28 20131022 HeamigsT Screw 9 10 S01008 B24T M3.5X13 screw 2 30 30112044 255517 e AR fabric guide 1
29 201516004 2R} Nut 4 11 30102038 255502 A shaft 1 31 30101034 2500357 ) % side cover assy 1
e ORaERERD 30 20131015 Sagm Threadspooltray bracket 1 12 30128008 240102 bakaeiikric] washer 1 32 301520005 B IRET pin 1
machine table mechanism ( put in accessory) 31 20131074 LRI Thread stand component 1 13 H05001 P 10 ring 1 33 300793 55 4 5 cover 1
14 30209009 FEE R ER ball 1 34 [S10001 IEETM3 X 4 screw 2
15 30123014 ek 0il wick 1 35 S01005 7020 B2AT M4 X 10 screw 3
16 30123001 T felt 3 36 301520004 ] 55 &5 PR AN AT screw 1
17 30122019 i o0il seal 1
18 30104028 255503 R % AR lever assy 1
19 505004 B2AT M5X 14 screw 1
20 30112049 255504 EETI latch 1
21 S01006 7009 B24T M3X 4.5 screw 4
22 30123015 ek 0il wick 2
23 30102039 255505 EEa shaft 1
24 30123008 B felt 3
25 30101040 TJI R bracket assy 1
26 $12002 HRET M3 X4 screw 1
27 3010104000 TR A bracket assy 1
28 30103085 T needle bearing 2
29 30102040 255508-2 U1 R shaft 1
30 S05019 B24T M6X 16. 3 screw 2
31 30127022 306105 RS spring 1
32 30108006 192024 EEl:] ring 1
33 209514008 00024-1 AT screw 1
—+= . DIEpMFE M (DI specific parts) 34 H05013 202522 (S ring 1
B AFRBE  |BEHE  Ref. o Description HE 35 30128026 207045 Wy washer ' 1
Ref. No Part No Part. no Number 36 30101037 255507-91 EJie upper knife holder 1
1 3103300100 SN 4% AR IR EBATL electrical machine 1 37 512003 4547 HEET M6X0. 75X 5 screw 1
2 3103000500 [EEREArAER LT electrically controlled 1 38 30119001 306394 7] upper knife 1
3 20131063 PN washer 1 39 301811017 5109 b T J] 2 R ET screw 1
4 207511026 WEET piug 1 40 30101039 255509 RAES lower knife holder 1
5 21111018 Mk ogo logo 1 41 301511025 7036 T HARIRET screw 1
6 21228001 ETa washer 1 42 20619004 204161 I lower knife 1
7 310517001 25T screw 2 43 30101038 255510 T IR lower knife clamp 1
s 8 3103000300 LEDJT LED light 1 44 S01011 7028 15T M5X 10 screw 1
9 S05004 HEATM5 X 10 screw 2 45 301830021 255513 T HRAET screw 1
—+—. JHBFEAREM: (0i1 plate assemblies) 10 S05003 TZETM5 X 10 screw 1 46 30112051 255511 EEND guide 1
FE  |Affpe Part BEME i Deseription B 11 505190 T2 £TM3x6 screw 1 47 30112050 255515 R bR chip guard 1
Ref. No No Ref. Part. no Number 12 505068 AT M5 X 20 screw 1 Z+s8. 02 M (02 specific parts)
1 3010103200 9048 x%ﬂf%? (—%) screw (set) 1 13 505003 TEETM5 X 35 screw 1 R AR BEpE % Deseription B
2 20131028 206336 FEALE 2 W B nut 4 14 207511007 IEETM5 X 5. 5 screw 2 Part No Ref. Part. no Number
3 20131027 4512 FERR N 7S fIBET bolt 4 15 20711210 2 clip 2 1 303796 250033-SD A EREE G A front cover 1
4 20131029 206337 K washer 8 —+Pg. 05 (05 specific parts) 2 301520002 250013 T SR4E & FRIRAT screw 1
5 20131030 205764 lﬂm}ﬁ’% rubber cushion 4 pErerNo| ATHE BENE . Deseription e 3 301520003 250014 ﬁf?iéﬁé?@;’éﬂ screw 1
6 30122031 205467 TR A spacer 4 Part No Ref. Part. no Number 4 30128002 201191 P spring 3
7 20131056 272 AT (5mm) allen key driver/5mm 1 1 30117002 3575518 JEIER Y needle guard (rear) 1 5 $10002 BRET M5X5 screw 2
8 30112198 259000 AR rest board 2 2 30117007 251505-92 PR AR lever assy 1 6 300130 250050-SD 4% & F4HR front cover (small) 1
9 301530018 7093 WEET screw 4 3 505003 4500 12T M5X 10 bolt 1 7 S01011 7028 15T M5X 10 screw 2
10 30122029 206338 HAL PR A rubber cushion 4 4 W02001 303067 g5 washer 1 8 30112061 206601A SRR fabric guard 1
11 30112041 206329 BEAPLIR treadle chain guide 2 5 501002 7017 LT M4 X6. 5 screw 1 9 501065 7079 24T M5X 6 screw 4
12 [so1011 7027 IRET M5X 10 screw 4 6 30102037 251503 Pl shaft 1 10 30112060 206439 [IES=EELT auxiliary plate/front 1 -
— ~ 7 [worozl #IF washer 1 11 [30112063 206460 Tkt washer 1 R P
24 weco Guarn sescramens WADST 2 8 H05013 202522 P46 ring 1 12 S01011 7028 BZET M5 X 10 screv 2 <[L 4
9 400064 251504 e lever 1 13 3011206800 TSkl bracket assy 1
[ 10 $10002 4514 25T M5X 5 screw 1 14 30109019 201913 23 i 72 B bracket 1
‘,‘,ﬁ-::%) e 11 30101036 251500-91 P b i bracket 1 15 301511021 5113 HEAT screw 2 (‘
it 12 301511016 7081 AT screw 1 16 102009 2 M6X 10 bolt 1 o &
13 S01004 7019 B2ET MAX 7.8 screw 3 17 30112062 201914 oSk bracket 1 - ‘\‘(’1\
14 30117003 HIERIER] needle guard(front) 1 18 30101063 250012 e 22y bracket 1 ,23;
15 S01012 B2ET M2.5X 4 screw 1 19 3011101800 FeaRULrF bracket assy 1 o
16 30111013 306473-UA EEP IR waste chute top(C) 1 20 30111020 256-SA o S bracket 1 @
17 301530019 4905 ARIRET screw 7 21 30113023 255 TG guider post bar 1 )
~F~ 18 30112048 306474A FEMR bracket 1 22 504004 WERE M4 X 15 nut 4
= 19 30103046 ESE) bushing 1 23 301010500 ey FE A holder assy 2
20 3011101400 Hetol £ FE2H 1 waste chute assy 1 24 30111019 247-SA Wt tape disc 1 29 30101049 251-SA FEAL e bracket 1
21 30111014 205468-UA HERL 5 i waste chute top(A) 1 25 30128029 270 oA washer 1 30 301830020 4913 ABRET screw 3
22 30111015 205469-UA Hek waste chute top(B) 1 26 30103060 253 Fofit b tape disc bar 1 31 N01001 12 BEM4 nut 4
ey 23 |30128036 E30 washer 1 27 30103061 250 R tape disc bar 1
24 S01005 7020 B2ET M4 X 10 screw 4 28 $09002 1448 HEAE M6X 6 bolt 1 2017.7




—++. 05. 07L& (05. 07 specific parts)
27 ‘:'}/ 85694-05, 07 ( le@.-, @ A 5Ref. No ;Aaﬁ;‘lgq:i‘ Q%f;i n‘:ef' AR Description Nﬁir 31 32 -\‘_.:J, 1
1 3010204100  [306469A9S AL reel stand assy 1 é 5 @
2 30103047 306468-SA SRR bracket 1 - 3 ,
3 30102042 306466-SA A rod 1 - )
4 N02001 B2 RESM3/4 X 16 nut 1
5 30111008 383-SA 3 bracket 1 .
6 04003 IZET MAX 25 screw 1 - o
7 N01005 W2 HE M4 nut 4 -3 ° @ EQ(“\{ .
3 504004 B2ET M4X 15 screw 3 ) *"\‘3 )
9 30122027 386 ] rod cap 1 < Y
10 30102043 306464 AL R shaft 1 @565 ®
11 30103048 306463 i collar 2 ® \@“ ® -
12 501068 25T M4 X8 screw 2 @
13 30103064 306462 T4 0 reel guide 2
14 30111009 233-SA [i] 5 B bracket 1 - . - .
15 30113020 306467 s rod 1 23GB (L) 23BB(L)
16 301530022 4913 KIBET screw 3 . .
. D) i 7 @
—+/\. 05. 07 &R (05. 07 specific parts) =+—. WANEL R4 (WAN specific parts) - -
FFSRef. No ;&:;‘]Jﬁf gﬂéﬁi nI:ef. 2R Description Nﬁﬁr FFSRef. No ;‘}:;‘]J*PE Ref?fﬁ:t% o 2R Description Hr&ENumber = 4
1 300144 s 7 2 R bracket assy 1 1 300953 hsEE & (BE) bed cover (left) 1 < -
2 30103055 B bushing 2 2 S01003 7021 BBET M4 X 12 screw 2
3 30112058 e R bracket 1 3 S02001 7043 I2ET MAX6 screw 1
4 301511020 255515 F iy T screw 2 4 300952 35 ZH 1 (W53) side coverassy 1
5 300143 T 48 57 bracket 1 5 30101111 ER side cover 1 =+=. 23L& (23 specific parts)
6 S05019 WRET M6X 16. 3 screw 4 6 30101112 M 5 5 cover 1 Re ATES Py, o BE
7 3010305700 R roller assy 1 7 301520005 AT pin 1 Ref.No | Part No | Ref. Part. no & Description Number
8 S10005 I2ET M3 X3 screw 6 8 501005 7020 25T M4 X 10 screw 4 1 30126016 BT ERR T e pin 1
9 30103059 R T rooler 1 9 510001 BRETM3 X 4 screw 2 2 30127026 BT EER spring 1
10 30102045 et F shaft 1 10 30128002 201191 T spring 5 3 12928008 FHE washer 1
11 30109018 255502 Jearih 4 bracket 2 11 301520004 55 A B AHET screw 1 4 30101162 R45 76 3% cover 1
12 $10002 240102 24T M5X5 screw 4 12 30127030 ] w0 K flat spring 1 5 3010308900 YT 2B (KEHEE) |eccentric retainer 1
13 30102046 S shaft 1 13 30122015 T B PRI cushion 1 30103150 JEAT R A regulator 1
14 30113021 G lace guide 1 14 501002 7017 W24T M4 X6.5 screw 2 6 30103100 i Cofhi AR CKEFEE) |eccentric 1
15 30112059 TN lever 1 15 300951 0B i T IRR A front coverasy 1 7 B07043 H7&19X 23X 10 needle bearing 1
16 S01027 BZAT M3X5 screw 2 16 30101063 T B 4% 65 R bracket 1 8 30104060 ZFIEATAE OREFEE) |Link/main feed 1
17 301530027 bEREL A screw 1 17 30101110 AITIHR front cover 1 9 30109025 TEFERR guide (left) 1
18 301516011 255503 AT IE Y nut 1 18 301520003 (250014 T SB4E & FRARET pin 1 10 30109026 EEL guide (lower) 1
19 30127024 P spring 1 19 501006 7009 25T M3X 4.5 screw 2 11 30114028 AT (356/364)  |main feed dog 1
20 30126013 255504 i shaft 1 20 30209018 R JRE R B block 1 12 [30114029 ZHF (356/364) |differntial feed 1
21 H05002 7009 485 ring 1 21 30112097 0S8 B T IAR AR block 1 13 30115041 23GBE R (356) needle plate 1
22 30112055 FEA R guide 1 22 501065 7079 25T M5X 6 screw 2 30115042 23GBE R (364) needle plate 1
23 30113022 255505 Eiige lace guide 1 23 30112098 o H AR H AR ek baseplate 1 14 30114030 XA A (356/364)  |main feed dog 1
24 S01002 B24T M4X6.5 screw 2 24 301520002 250013 AT 4% & FEIRET screw 1 15 30114031 ZEEF (356/364) |differntial feed 1
25 301516010 IDAEEEER guide 2 25 501007 7023 B2ET MAX 13.5 screw 2 16 30115045 2302BB%H#R (356)  |needle plate 1
26 301511018 W2AT screw 2 26 30112095 IR flat spring 1 30115046 2302BBAI#HR (364)  |needle plate 1
27 501004 WEAT MAXT.8 screw 2 27 302525 e /T IAR AR 2 A front coverasy 1 17 30102051 125 shaft 1
28 30128028 Ve stopper 1 28 300955 R cover 1 18 400308 EFAT AR motion assy 1
29 501004 255508-2 IBET M4X 7.8 screw 2 29 302109 W5z machine frame 1
30 3011205600 Je iy B bracket assy 1
31 30128020 306105 Y spring 1
32 505048 192024 IBET M4X 10 screw 1 33
33 [N01001 W00024-1 IZEE M4 nut 1 =+=. MHEH (Accessories assemblies)
34 30105017 202522 Jeri EFT 1 lace guide 1 AE
35 [W01004 207045 5 washer 2 JFSRef. No IL"aEt# I‘E Ref?ﬁlgiﬁ:f’L no i Description HifNunber
36 30105018 255507-91 Je AT 1T lace guide 1 1 20131037 s (O 0il container 1
ZtHi. 21, 22FFERME (21, 22 specific parts) 37 301530025 4547 BI8AT screw 2 2 20131038 ANHAE (R oiler 1
R 38 30103044 255513 i shaft 1 3 20131039 PR 0il funnel 1
FPERef. No|  AFMSPart No Ref%ﬁff no Description Nﬁir 39 [30128008 255511 20 2 ] washer 1 1 30135004 R EEIREAD leather belt 1
1 30102051 252004A 25 shaft 1 40 HO5001 255506 F4HE 10 ring 1 5 20131051 BT tweezers 1
2 30122008 HiE o0il seal 1 ) 6 30131007 7S AT (1. 5mm) allen key driver/l.5mm 1
3 30102050 251010A TEAT 0ok eccentric pin 1 30 ’ _‘\ 7 20131046 W SAIRF (2mm) allen key driver/2mm 1
4 30128030 205097 T L washer 1 o L s |30131010 WAFIRE (2.56mm)  |allen key driver/2. 5mm 1
5 $02007 B24TM3 X 5 screw 1 9 30131012 W AT (3mm) allen key driver/3mm 1
6 400308 BT AR motion assy 1 10 20131047 W SAIRF (4mm) allen key driver/4mm 1
=1, 03. 08ELH#/F (03. 08 specific parts) 11 20131056 WARE (5mm) allen key driver/5mm 1
J$ERot. No AdpEE BRI o Description Bg 12 [30131026 WAMART (6mm) allen k?y driver6mm 1
Part No Ref. Part. no Number 13 20731047 1IN screwdriver (large) 1
1 301511024 VPG FEIEET screw 2 14 10131004 W T] (/) screwdriver (small) 1
2 W01001 g4 washer 2 15 S10005 H24T M3X3 screw 3
3 30112065 SRR 1 fabric guide 1 16 20131044 WAMIRT (1.5mmE  |allen key driver/l.5mm 1
4 30112066 SRR 2 fabric guide 1 17 30131018 % (JEEIR. DI chain 1
5 30109020 Ex 1 Laal fabric guide 1 18 10131005 MLk dust cover 1
6 501036 25T M3 X3 screw 2 19 30117001 (ks needle 4
7 30109021 5 GE IS fabric guide 1 20 20136001 JETH A% filter element 1
8 W01009 5 washer 2 21 30131005 PF (7Tmm—9mm) wrench/ (7mm—9mm) 1
9 30112064 o= G2 bracket 1 29 30131006 PF (8mm—10mm) wrench/ (8mm—10mm) 1
10 |Soroil 5] M5X 10 screw 2 L 93 3013001100 EIRPERIES (HIRE ) DI Special Part 1




7 i {5 5 A

R ORI AR R T RS

PLEASE DOWN LOAD THE MANUAL AND SPARE PARTS FROM THE FOLLOWING WEBSITE:
CiRICA Elaea afek CaflUaeact eaxU CabElea ae Canedll (aBCR.
POR FAVOR DESCARGAR EL MANUAL Y LIBRO DE PARTES Y REPUESTOS LO SIGUIENTE

EN SITIO WEB:
it rpyINTE no "

( cnucox

aanacuux sacteil) co cneayiomero seGeafita:
http://download. china jack. com

FRIUERS: oB/T2380-2018
Standard code of the products: QB/T2380-2013

RELEEINL

JACK BEWING MACHINEG
HTTPIWWWW.CHINAJACK. COM

A R

TS ERE, BOESYENENESE. Kl
PRAHAHMETE, ST,
siffihiRERSFMERMEE, THOMATER, BNt
i), IREBRTERPREER.

ofRTHZEEMN, INFELESIIN SR EHOE T RS T
DR,

STERTEREMMLIE THREE . TR, REIHLIPELLRT, KRR
TR, RTEAMEELET, FHRAREMRGT RN
B, W

A\ OBSERVE THESE SAFETY PRECAUTIONS
ThoughWe ksl ) pioch ! "
devices  operstors should follow these basic safetynikes .
To provent accidens . do not remove safety devices or parts whike
operating the meachine .

Do not keave tooks orother unneoessany objects on the machine table
while operating the niachine .

sAhways umofl the power, unplug the machine and then ke s
that the machine does not nnby pressing the podal before performing
any nsinenance, suchas checking, repairing , cleaning, etc.

R

ERBAXDEWAT, ERHOROEERIHER SR
Hett. RHERENHIMIADR, SHIH SR
SRR, IWERNERE, MESRANND, HE
SR SETRAL.

TN e

Caution

A clutch molor keeps on nimning forawhile by mertia affer uming

off the power(D) suddenly . 17 the neching pecl @) is sicpped on

imadveriently | it is dingerous as the nachine will stan unning
iy. Kocping ¢ i e pockil ) untilthe machine

cml:.'s bas.m;ihnnhg(;fr powersuddenty |

oIEETEHMERT, HiNIRRE,
ot thili ki,

oATRREE, B RITHERSHM, BRMSERRT
S, WTLUER.

oTumall the powerbefore lening the machine tible .

Intl of apower filure, b off the power.

o heck thet the machine is soamely groundee.

& TE
Schematic diagram to the machine table

NS RTEETERHMI
Cut the referring the diagram

Fohthih  Manual lubrication

Fanthim £ R EE R, WAN—REE

G, W2 ~3E.
HLid W A A& AE EE (HIGH SPEE!
MACHINE OILXISORS B 5 VG2248[E) .

SEWING

Supphy 2 or 3 drops of il by and whenthe rachine is vsed forthe

frist tirme or Fes been left unused for some time.
Note: Utifice [HIGH SPEED SEWING MACHINEOIL|
recomendado por (150 VG22)

[ERMETTRET

EMEHRERATARR ORI SR DRUTRY. TERR

TR, REUERL—ER,

Adjusting the presser foot pressure

Loosen adjusting (1) nut and fum adjusting screw(2) o adjet the
i Iishould be as light as yatbesuffientto

[CSECT p u
obtain the proper stitch for mation .

ZERNELANETS
L RETATHREORE, BRTNHOLTERE T
B, ETEREEED.

Adjusting the diff feed ratio

Loosen mat( | and move the kever up(2) and dow 1o oblam the comed!
differential feod ratiothan tigien it (1)

SHRMHCEAETS

Bt ERHED, EEFE, HENNEDSREER
S, EELDIBES BN EE, DEFR, REUERD
AERREARE. FIRENT. . SRHcEn R
FHARENBEDL Z GFiRiT.

Adjusing the sitch length

While pressing the push buttonturn the handwheel to
seek the position at which the push button goes Turther
into the depth. Then keeping the buiton pressed.ium the
handwheel and set the desired scale to the aligning mark.

Note:Stitch length adjustment must only be made after
the differential feed ratio has been changed q

gt

HRRASARGE, IRNHIERES. e T
=ik,

2R EERITLARERAL .

Replacing the needle

1.Check the needle canefilly o see that the scaris named w the rearof”

the machine.
2 Insent the needle o the proper depth . and fisten seourely.

oK! NO!

&S

oKt

i i”L

Y
™~ = S g

==

[ 1

=

4 <
B <

AW RAHESNRD, FRIGRTEE2, T
SRR A TS,

Thread tension

Mack tension adi ith the necdle thread knob{ 1 op

lmmdh'dﬂhﬁhn:rﬁm!hd:[31|—,'
f -
Od

HEHEER
SR, eGHERRESTRELE.
Cleaning the machine

Mainily the slots of the reodie plateand <
the foed ows shouldbe dleaned. -~

HEERN S SER

oHLMIT S, INT HoTARSREER—IK.
e a N iR e Mot B IT—R!

Cleaning and replace the oil filter

#Check and replace the oil filter every six months.
#Check and replace every 6 months !

ik

fHih
o RASHE AL THER S #2005, LEhEIET 28,
MBS, FUMBERARASHDEAINGH SPEED
SEWTNG MACHINEOIL] (ISORERE SVG2HERE]) .

Lubrication

Afier filling the oil pan, theoil level should lie
between (H) and (Ljlines.

Add il whentheoil kv
bleow (L) fine.

Note: Use Jack desigrated oil [HIGH
SEWING MACHINE OIL){1SO VG22)

SGHREE E 5k
A TSR, RRRGTRERH,

i EhRERALEHEESILh. [REERBAUNION
CARBIDE (#) RIUCCLAY10)]

Filling the HR. device with slicon ail

Fill the device with oil before it is too low in osder to provent noodle
thizad breakage and fiboc daese.

Note:Use recommended sillicon oil [UNION CARBIDE CORPO-
RATION|UCC L-45(10)

BENRE

() iRERiPIRE, THME 4 .

(2) Hh g SR .

(3 R4 L B A R S R MR inEs 5 — .

(@) ETEHHERR, GrHRhREBM i,

(5 §Hek HEHERMBISER N, WRELFARETHER.
(6 E§tEk, ERIGHEBREELTRE, RHINFE
%, B¥F.

Threading

(130pen the eye guard and three covers.

(2)Take up the bracket.

(3)Knot the preset thread and the thread being used to-
gether to thread the machine.

(4)Press down the bracket afier threading. The looper
thread take-up cames back.

(5)Needle tread  Trim the knots off neatly before pass-
ing through the eve of the needle to thread.

(6)Looper thread , Top cover thread Trm the knots
off neatly after passing through the eve of the looper.

B LEREALE, WeRFEEERBITRE.

Be sure to thread the machine correctly by referring to
the threading diagran.

ZRERE (Off, 38M)  Threading diagram
O BERREANE, AARARIE. EERRESE)

Firoken st A or
2 IR IR, FBTWREIRC, RIBRREIED
I ihe top e is koo k broken (T30 he fop aover

thread i still oo boose afier thaead with broken hne( B broken(C) the
topreover thied is oo tightuse broken ma(17).

Q). SRR R EF{RE Ao
Formore stretcinble thresd For bess stretchable thesd

. B AR T
Baroken lines(E WFor mose sanchoble thread

) BIEFRGEE, ASEIAE. BRARERE)
Rroken linesgF)For TR

Solid lines for ordinary thread.

fEH 1), $4-BEEREHIL 100RPM CELASIENE 1), KA+ (8 Al sEBlps
B GRED, itk BalE -5 3 8, HERERENEES Y, FHER
| p Y.

The panel shows “P”. Then press + or — to adjust speed up and down, short-press
+ or - to adjust speed up 100RPM and down 100RPM, long-press + (-) speed rapidly
up (down). After 3 seconds, the parameter saved and the panel back to the “P”,
2 {E4+-01 555 Needle Position Adjust

TEP SR, Kigrits 3 BARMH, BUET LR L.

The panel shows “P”, press +for 3 seconds, then set the position up or down.

PSRRI, TSP R, RS FET T R
SREpAL;

R Rk

q EE | BN
G BHEX parameter range | Defaul Description
NO.

t
16 P S, AR+ —H1 58 35, WIEAROR B, HERF
The panel shows “P”, press +and — for 3 seconds, inter engineers interface, and it
shows “F”
o | PLRAT o | 2 | Ko
LED light adjustment 1¥3: FEHE 13 level 173

BHRERE | REHBE (K-8 3s ARTF):
E3 | Parametersave | # HHE(EME ) WEEHRAREMTR, BUKA
abnormal ZE4 A R . Restart machine after several minutes or
reset machine(press -3s ); If the problem
unsolved, please contact dealers.
WMHLERGES | Wty LR R T AR, RO EE S
g | P Hallof the | ZRIEFATIER, SiEHE AR B ALH . Please check
motor with if the 10core line connect well or not, please check if
problem the connect line of hall is well or not.
RS R Eﬁﬁ%ﬁi%ﬁ%ﬁiﬁéﬁ%ﬁ: R bR ERE S
ﬁ!? L RIEH
E5 The synchronizer Forget to insert the synchronizer cable before turn on
signal the machine To check the both up needle position
signal and the down needle position signal is working.
R AL R BIERAE, RS Ak
R SRR, 4 PR 75 IEH . To check if the presser foot
E6 Speed governor | back to the correct position or not , to check if the
abnormal safety switch button is damaged or not, the outlet is
abnormal or not.
TR T B T s U T TR R T
I
AN LR | A R e A IS A AT 2 e YA 50

Hrl#% Coreant

HIGEN  Nlanra ahacl wihathar ¢ha alvsit bhaned e




	最新W4-D说明书1
	最新W4-D说明书2
	最新W4-D说明书3
	最新W4-D说明书4
	最新W4-D说明书5
	最新W4-D说明书6

